
 

 

 
 

 

 

Tipperary Town Council | South Tipperary County Council 

MAY 
2013 

TIPPERARY TOWN & ENVIRONS DEVELOPMENT 
PLAN 2013 - 2019  



 

Tipperary Town & Environs Development Plan 2013 
 

Effective from 6th May 2013 



Tipperary Town & Environs Development Plan 2013  
 

 1 

Table of Contents 
Schedule of Policies ................................................................................................................... 5 

Abbreviations used in Text ......................................................................................................... 6 

1.0 The Development Plan in Context .................................................................................. 8 
[...]
current air quality in this zone is of good status (taken from the monitoring point at the Limerick City 
Council laboratories on Park Road, Reebogue, Limerick). 
 



 105 

Climate 
 
Climate change is a global issue and is being driven by enhanced atmospheric greenhouse gas levels. 
The levels of these gases have continued to increase as shown by measurements of carbon dioxide 
(CO2) at Mace Head on the west coast of Ireland. These observations are replicated at other sites 
around the world. Current atmospheric levels now exceed by far the natural range over the last 650,000 
years.   
 
Ireland's emissions profile has changed considerably since 1990, with the contribution from transport 
more than doubling and the share from agriculture reducing since 1998. Agriculture is the largest 
source of emissions, representing 29 per cent of total national emissions in 2009. The energy industries 
are the second largest source of emissions, representing 21 per cent of total national greenhouse gas 
emissions in 2009. The transport sector has been the fastest growing source of greenhouse gas 
emissions, showing a 156 per cent increase between 1990 and 2009, although there was a decrease in 
emissions from this sector in 2008 and 2009. 
 
Climate Change will also result in an increase in flood events. A Stage 1 Flood Risk Identification for 
the review of the TT & EDP 2007 was undertaken at Screening Stage. A Stage 2 Flood Risk 
Assessment was undertaken in support of the Plan and is attached as Appendix 2. The impact which 
climate change will have on the flood risk within the area is addressed in the Flood Risk Assessment.   

3.3.2 Existing Environmental Problems/Issues 

 Lack of Data at a local level 

3.3.3 Non Implementation of the Plan 

The Development Plan will contain policies and objectives promoting sustainable transport and 
development patterns therefore working to reduce greenhouse gas emissions. As set out above an 
arising issue for this Section of the SEA is the lack of data at a local level however it can only be 
assumed that were the Plan not implemented the situation within the Plan area would continue to 
deteriorate.  

3.4 Water 

3.4.1 Baseline Environment  

According to the Water Framework Directive (WFD) water bodies can be classified as either surface, 
coastal or groundwater. The current status of the water bodies for which data is available within the 
area is as follows;  

Main Water Bodies in the Area 

The River Ara  
The Ara River, which rises to the east of Emly village at Breansha, flows through Tipperary Town and 
Environs from the west where it enters the town passing under the railway line, Bridge Street and again 
the railway line before leaving the plan area in a south east direction. The Ara River enters the Aherlow 
River, which is a tributary of the River Suir, approximately 15 km downstream. The Tipperary Town 
WWTP currently discharges to the River Ara however the river has limited capacity to absorb additional 
discharge.  
 



 106 

Fidaghta River 
Tipperary Town and Environs is one of the sources of the Fidaghta River which is a tributary of the 
River Suir. Within Tipperary Town the Fidaghta Rivers rises to the north east in the areas of Spital-Land 
and Carrownreddy. The Fidaghta then flows from the town to the east through Garranacanty where it 
continues south-east to join the main River Suir channel. 

The Aherlow River and Lower River Suir 
The Aherlow River and River Suir are designated as a part of the Lower River Suir Special Area of 
Conservation (SAC) under the Habitats Directive (94/43/EEC).  The site is a SAC selected for the 
presence of protected species and habitats of the E.U. Habitats Directive. The Aherlow River is also 
listed as a listed as a salmonid water in the Quality of Salmonid Waters Regulations 1988 (S.I. No. 293, 
1988) which requires that the water quality is maintained at high quality status. 

Groundwater  
Groundwater and water catchment areas have an inherent ecological and economic value and are a 
major resource that needs to be protected. Groundwater contributes to rivers, lakes and therefore 
influences its amenity and recreational value. The Council is responsible for the protection of all waters 
including rivers, lakes, and groundwater. The responsibilities include; implementation of pollution 
control measures, licensing of effluent discharges, implementing and monitoring compliance with 
environmental regulations, and the drawing up of pollution contingency measures. As previously set out 
the area is identified as having extreme groundwater vulnerability. However the monitoring carried out 
under the WFD has indicated that the groundwater in the area is of good qualitative and quantitative 
status. The Plan will include policies and objectives pertaining to the Water Environment, Groundwater 
Protection and Waste Water Treatment and Disposal. The Planning Authority will consider the 
groundwater vulnerability, when assessing development proposals within the Development Plan area. 

Flood Risk  
A Stage 1 Flood Risk Identification for the review of the TT & EDP 2007 was undertaken at Screening 
Stage. A Stage 2 Flood Risk Assessment was undertaken in support of the Plan and is attached as 
Appendix 2. Furthermore policies and objectives will also be included in the Plan pertaining to Flood 
Risk Assessment at the individual site level.  

3.4.2 Existing Environmental Problems/Issues 

Land Uses located upstream of the plan area contribute to pollution recorded in the water quality within 
the Plan area. The vulnerability of the groundwater within the area to pollution, in particular during flood 
events should be borne in mind. 

3.4.3 Non-Implementation of the Plan 

The Plan will contain policies and objectives ensuring that the WWTP facilities have sufficient capacity 
to cater to any permitted development. Furthermore the policies and objectives of the Plan will ensure 
that new development does not increase flood risk. The non-implementation of the Plan means that 
such controls would not be in place increasing the chances of development occurring without the 
necessary infrastructure services.  

3.5 Material Assets  

3.5.1 Existing Environment  

The material assets within the Plan area include private housing, transport and public service 
infrastructure, commercial and industrial enterprises, amenity and recreational facilities, quarries and 
agricultural land. It is considered that the implementation of the Plan will have a positive impact on the 
material assets within the Plan area.  



 107 

3.5.2 Transportation Infrastructure  

Cycle & Pedestrian 
There is extensive pedestrian infrastructure within the plan area and a pedestrian/cycle route is 
currently being provided to link the town to the Limerick Junction Railway Station. Cycle infrastructure 
within the plan area is limited.   

Rail 
Tipperary Town is located on the Waterford – Limerick railway line and the train station is located to the 
south of the town. Tipperary town is also located 4km to the northwest of Limerick Junction, and 
therefore, has strategic rail access to the junction of the Cork-Dublin and the Waterford-Limerick rail 
lines.  

Bus  
There are no bus lanes within the Plan area. There are Bus Stops located on the Limerick Road and in 
the town centre.  

Road 
The N24 Waterford – Limerick National Primary Route runs through the centre of the town and the N74 
Cashel – Tipperary Town National Secondary Route runs eastwards towards Cashel. The town suffers 
from traffic congestion and a By-Pass is planned for the town. A reservation corridor for the N24 Re-
alignment will be retained to the north of the town centre area. 

3.5.3 Public Infrastructure 

Waste Water Treatment Plant 
The original WWTP was constructed in the late 1970’s and was the subject of a major upgrade in April 
2001. As a result of this upgrade the plant was sized to treat a design population equivalent (PE) of 
9,800. A tertiary treatment facility was also provided at this time which treats 35 l/sec of the total flow to 
the works. 
 
The WWTP operates an activated sludge process in an oxidation ditch, followed by final settlement and 
tertiary filtration and includes screening, grit removal and phosphorus removal. The plant also operates 
a sludge treatment facility consisting of sludge thickening and dewatering. The treated effluent is 
discharged through a final effluent flume to the River Ara located at E189849, N134937 (see Map 3 
attached). 
 
A capacity assessment prepared by Nicholas O’Dwyer in August 2007, the focus of which was to 
determine the spare capacity available at the plant and to determine when the next phasing of the 
scheme or plant upgrade/expansion would be required, estimated the current population equivalent to 
be 8,640 PE and is therefore operating below its design capacity of 9,800 PE. 
 
However the design dry weather flow for the plant is 2,458 m3/day and the current average flow is a 
multiple of 2 of the design flow, showing that the Tipperary Plant is hydraulically overloaded indicating 
high amounts of infiltration in the collection network based on design dry weather flows. Sections of the 
sewer network require upgrading to separate foul and surface water and these plans are at an early 
stage. It is noted that the plant has a population equivalent <10,000 and is not discharging to a 
sensitive river. The plant is achieving the predetermined effluent discharge standards required under 
the Design Build Operate contract and is therefore not posing an environmental risk to the receiving 
water habitat. 
 



 108 

In September 2008 South Tipperary County Council applied to the Environmental Protection Agency for 
a Waste Water Discharge Licence for Tipperary Town, as required by the Waste Water Discharge 
(Authorisation) Regulations, 2007. The application has not been determined yet. This process is 
designed to regulate wastewater discharges from urban agglomerations and minimise potential impacts 
on water quality. 
 
The licence, once granted, will stipulate the nature of effluent quality required, it will prescribe 
requirements for monitoring, recording and reporting wastewater discharges and may also specify 
remediation measures which must be carried out. The impact of wastewater treatment plant discharges 
from the Tipperary Town WWTP is monitored in accordance with the Water Framework Directive 
(WFD) Monitoring Programme. 
 
The monitoring carried out to date demonstrates that the discharge from Tipperary WWTP does not 
significantly impact the River Ara as the Biological Q Rating upstream of the discharge point is Q3 and 
the Biological Q Rating downstream is of better quality at Q4. Furthermore the Biological Q Rating in 
the Aherlow River both upstream and downstream of the confluence of the Ara and Aherlow is Q4. It is 
noted that the South Eastern River Basin Management Plan 2009-2015 identifies the Ara River as 
being of poor status. In this regard it is important to note that the stretch of the River Ara in question is 
assigned Water body code 161127 and runs from approximately 0.5 mile downstream of Shronell to 
approximately 3 miles downstream of Tipperary Town. As previously set out the ecological monitoring 
carried out by the EPA demonstrates a Q3 rating upstream of Tipperary Town and a Q4 rating 
downstream, this improvement is largely attributed to greater flows downstream. In addition if any part 
of a water body achieves a poor rating then the entire water body achieves this rating. The River Ara, 
upstream of Tipperary Town, has achieved a poor status owing to low river flows, hydro-morphology 
and agricultural runoff as there are no urban or industrial discharges to the River Ara upstream of 
Tipperary Town, and this poor quality status has been applied to the entire Water body 161127. It is 
therefore considered that the operation of the Waste Water Treatment Plant does not have negative 
impacts on the water quality of the River Ara, River Aherlow or River Suir. 
 
Notwithstanding the above the River Ara has a limited capacity to absorb additional discharge.  

Water Supply & Quality  
Tipperary Town receives its water supply from a reservoir at Cordangan, which includes water from a 
borehole from Fawnagown. This reservoir is also augmented with a supply from the county council 
reservoir at Rossadrehid. There are sufficient quantities of water available (average daily requirements 
of circa 800,000 gallons) and there is sufficient capacity to cater to the growth of Tipperary Town to 
2019. It is essential to sustaining this supply into the future that the numerous large springs and large 
base flow in rivers are protected. The Council through the inclusion of policies and objectives in the 
Plan will take steps to ensure the quality of surface and ground waters is maintained and improved 
where necessary and will implement the overriding principle of waste management that ‘the polluter 
pays’ in respect of breaches of environmental laws. The Tipperary town water supply is on the EPA’s 
Remedial Action List (RAL) for cryptosporidium high risk.  This supply is a combination of the Muskry 
spring and two borehole wells at Fawnagowan.  Following an EPA audit, STCC were required to carry 
out crypto risk screening to determine the relative risk of contamination of the supply with crypto. 
Following initial sampling STCC with advice from the HSE decided that an additional barrier of UV was 
required on the Tipperary town water supply. This was installed in September 2011. Supplies in the 
Environ of Tipperary Town include Galtee Regional and Dundrum Regional.  Both these supplies are 
on the RAL for persistent aluminium exceedances.  Works have been carried out at the Galtee supply 
to deal with this problem and results over the last year indicate significant improvements.  Extensive 
remedial measures are currently designed in order to progress on the Dundrum supply.  



 109 

3.5.4 Existing Environmental Problems/Issues  

• Transport – existing standard of public transport service, connectivity, quality of existing cycle 
network, N24 traversing town, Traffic congestion  

• Collection Network needs to be separated  
• Water Supply  
• Capacity of the River Ara to absorb additional discharge from the WWTP 

3.5.5 Non Implementation of the Plan 

• Local Authority own works to the collection network and the water supply could be progressed 
however the implementation of the Plan will enable the Planning Authority to require 
developers etc to separate new collection network being provided to accommodate new 
developments. Furthermore through the policies, standards and objectives of the Development 
Plan the Planning Authority can require developers to provide for pedestrian and cycle lanes, 
bus stops etc as part of new developments.    

3.6 Cultural Heritage & Landscape  

3.6.1 Existing Environment  

Architectural Conservation Areas  
Part of Tipperary Town Centre is designated as an ACA (see Map A1.2 below). The Plan will ensure 
that its policies will promote projects that impact positively on the ACA and on its setting. The main 
threats to ACA’s are from pressure to demolish buildings of architectural significance or from proposed 
adjoining developments external to the ACA that would not respect the character. All such applications 
will be referred to the DoEHLG and with be dealt with to best practice standards. 

 
Map A1.2 Tipperary Town ACA 

Record of Protected Structures 
There are 125 structures located on the Record of Protected Structures within the Plan area. The plan 
will promote projects giving rise to positive impacts on protected structures and their setting.  



 110 

National Monuments  
The Record of Monuments and Places (RMP) identifies nine sites and monuments within the Plan area. 
It will be necessary to protect the archaeological value and setting of the sites and monuments of 
importance through the exercise of development management powers. Policies and objectives included 